5118 4101 101 €77 ASSY MOWER ASSY (No. 9610258 ~)
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B & 48 FR PART NAME.
No. PART No. Q’ty| DESCRIPTION [ FROM ~ UP TO SERIAL No. REMARKS
1 5118 4102 101 F1IN— COVER 1
2 5118 4108 000 FILT v DRUM ASSY 1
2-1[ 5116 9002 000 ANty A CUTTER set A | 40
2-2 5116 9003 000 ANty B CUTTER set B | 40
2-3] 5116 4165 001 AU CUTTER 80
2-4 | 5116 9004 000 My b BOLT 40
2-5] 5116 4166 000 Il SHACKLE 40
2-6| 72116 9002 010 ANty A CUTTER set A 1
2-7] 21169003 010 ANty + B CUTTER set B 1
2-8| Z116 4165010 AUN CUTTER 1
2-9( 5116 4512 000 i PLATE 80
2-10 Z116 9002 108 ANty A5 ) CUTTERsetA | 8
3 5116 4182 000 VA FLANGE 2
4 5118 4114 000 VATV FLANGE 1
5 5118 4115 000 AT FLANGE 1
6 | 0750 0063 080 7V T BEARING 2
7 0741 0009 000 cuvr RING 2
8 5116 4195 000 A AW —)b SEALOIL 2
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9 | 0840 1055 789 FAIN—) SEALOIL 2
10 | 5118 4116 000 HT— COLLAR 3
11 | 08300200 400 oy O-RING 4
12 | 51184117 100 HT— COLLAR 1
13 | A544 0710030 Frov T ATV a— BOLT 10 M10x30
14 | 51184118 000 A ¢ WASHER 1
15 | A0500112 030 VAN BOLT 5 [ M12 x 30(7T)
16 | A360 0101 202 SW WASHER 6
17 | 5118 4148 000 757y k BRACKET 2
18 | K7100110 020 FHRL b BOLT 8
19 | A650 3100 300 TV A= ) NIPPLEGREASE | 1
20 | 51184119000 <% PIN 1
21 | 5116 4185 000 al)) PULLEY 1
22 | 5116 4164 300 ATV CUPRING 1
23 | 51184161 000 A WASHER 1
24 | 5118 4124 500 VI BEARING 1
24-1| 5118 4125 500 FIVH— HOLDER 1
242 | 0750 0562 073 VI BEARING 1
243 0741 0007 200 curvy RING 1
244 5118 4129 000 v 7 b SHAFT 1
24-5| 0750 0063 080 VN BEARING 1
246 | 0741 0009 000 cuvs RING 1
24-7 | 0830 0200 400 oy O-RING 1
248 | 5116 4465 000 =V T — COLLAR 1
249 | 0740 0004 000 cCury RING 1
2410 0840 1589 011 F AW —) SEALOIL 1
2411 A650 0100 600 TJV—=Z=w ) NIPPLE GREASE | 1 A-M6
2412 | 0833 0001 000 =TTy SW 1 M10
2413 | K7120110012 FHRIV R BOLT 1 M10 X 12
25| 5116 4189 000 Z=1 PULLY 1
26 | 5116 4468 000 I/ CUPRING 1
27 | 5118 4145 000 TP I BRACKET 1
28 | 51164164 100 AV bk BOLT 1 M14x1.5
29 | A073 0114 001 7 k6T NUT 2 M14(6T)
30 | 51184149 000 VAL B V-BELT 3
31 | 5116 4137 500 LA X RABBER 1
32| 5116 4138 000 TL—1 PLATE 1
33 | 5116 4134 000 JL—t PLATE 1
34 | K814 0108 030 FARILEF8T BOLT 9 M8 X 30(8T)
35| 5118 4165 000 F1IN— COVER 1
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36 | 51164193 000 F17N— COVER 1
37 | K7100110016 FRL b BOLT 8
38 | A650 0100 600 FV)—=A=w ) NIPPLE GREASE | 1 A-M6
39 | AO500112 035 iy BOLT 1 M12 X 35(7T)
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